
 

 

 

EFFECTS OF MIXING RATIO, CONTACT TIME, DO, AND EPS COMPOSITION ON 

EFFICIENCY OF BIOSORPTION FOR PRIMARY CARBON DIVERSION 

 

 

A THESIS SUBMITTED TO THE GRADUATE DIVISION OF THE UNIVERSITY OF HAWAI‘I 

AT MĀNOA IN PARTIAL FULFULLMENT OF THE REQUIREMENTS FOR THE DEGREE OF 

MASTER OF SCIENCE 

IN 

CIVIL AND ENVIRONMENTAL ENGINEERING 

 

DECEMBER 2019 

 

By 

Joachim Schneider 

 

Thesis Committee: 

Roger Babcock, Chairperson 

Tao Yan 

Samir Khanal 

 

Keywords: Biosorption, EPS, Activated Sludge, Carbon Diversion, Enhanced Primary 

  



Abstract: 
Wastewater treatment plants are on their way to going from being energy sinks to becoming 

energy-neutral or even energy-positive utilities. This is possible thanks to improvements in 
[...]
The biosorption experiment was run before each separation process, and all removals mentioned 176 
here are in comparison to RW. Lab DAF measurements were corrected to account for the added tap 177 
water: 178 

Corrected Lab DAF [mg l−1] =
Lab DAF [mg l−1]

0.85
⁄  (3) 

The effluents of the two solid-liquid separation processes, flotation and screening, did not differ 179 
significantly in terms of soluble COD removal at α=0.05. On average, between 166 and 208 mg of 180 
sCOD, 87 and 108 mg of ffCOD, and 77 and 124 mg of kCOD were removed per gram of added TSS 181 
(see Supplementary Document 3.a.iv). 182 

In terms of tCOD and TSS, removal is used referring to percentages:  183 

tCOD Removal Percentage = 1 −
tCODEFF [mg l−1]

tCODRW  [mg l−1]
 (4) 

TSS Removal Percentage = 1 −
TSSEFF [mg l−1]

TSSRW [mg l−1]
 (5) 

By means of using screens without polymer, little to no tCOD and TSS removal was achieved. 184 
Screens with hole sizes of approximately 200 µm (S200) removed six per cent of tCOD and added 36 185 
per cent of TSS, while S300 on average added 28 per cent tCOD and 82 per cent TSS (see Figures 4 186 
and 5).  187 

By means of flotation and using screens with polymer, significant tCOD and TSS removal was 188 
achieved. Lab DAF averaged 37 per cent tCOD and 33 per cent TSS removal, while WWTP DAF 189 
averaged 40 per cent tCOD and 36 per cent TSS removal. Screens with hole sizes of approximately 190 
200 µm in combination with polymer (PS200) removed 61 per cent of tCOD and 55 per cent of TSS on 191 
average while PS300 averaged 61 per cent tCOD and 51 per cent TSS removal (see Figures 4 and 5). 192 

It is not surprising that the different solid-liquid separation processes yield similar soluble COD 193 
removal rates, because it is assumed that the removal of soluble COD occurs in the biosorption step, 194 
and that the separation step does not affect soluble COD removal positively or negatively. The 195 
important differences between the separation methods can be found in their ability to reduce total 196 

R² = 0.8788

R² = 0.8852

R² = 0.9998

0

100

200

300

400

500

600

0 100 200 300 400 500 600

N
o

rm
li

ze
d

 B
io

so
rp

ti
o

n

[m
g

 g
-1

]

Volume AS Added [ml]

sCOD Removal ffCOD Removal kCOD Removal



 8 of 10 

 

COD and TSS. In these categories, screens with polymer and DAF work best, while screens without 197 
polymer do not yield comparatively good results. 198 

Table 5. Average Removal Values of Different Separation Methods (n=45) 199 

 tCOD 

Removal 

Percentage 

Normalized 

sCOD Removal 

[mg gTSS] 

Normalized 

ffCOD Removal 

[mg gTSS] 

Normalized 

kCOD Removal 

[mg gTSS] 

TSS 

Removal 

Percentage 

S200 6% 208 118 89 -36% 

S300 -28% 191 115 77 -82% 

PS200 61% 211 87 124 55% 

PS300 61% 204 98 106 51% 

Lab DAF 47% 166 83 88 33% 

WWTP DAF 40% 186 102 84 36% 

 200 

Figure 6. Total COD Removal Efficiencies of Different Solid-Liquid Separation Methods 201 

 202 

Figure 7. TSS Removal Efficiencies of Different Solid-Liquid Separation Methods 203 



 9 of 10 

 

3.3 Is Biosorption Worth It? 204 

In order to gauge the value of biosorption, results of biosorption experiments were compared to 205 
results of primary treatment methods that do not include a biosorption step, namely fine screens with 206 
and without polymer, and DAF. It was found that screens without polymer were only able to reduce 207 
tCOD by 30 or 32 per cent and TSS by 42 or 48 per cent, with virtually no effect on soluble organics. 208 
Screens with polymer reduced tCOD by 54 or 57 per cent and TSS by 63 or 65 per cent, including 209 
sCOD removals of 19 or 20 per cent, but virtually no ffCOD removal. DAF achieved 60 per cent tCOD 210 
and 63 per cent TSS removal, also removing 11 per cent of sCOD and 10 per cent of ffCOD (see Table 211 
6). 212 

The results of using screen with polymer or DAF on RW are comparable to using screens with 213 
polymer on biosorption effluent, therefore it seems as though the extra step of biosorption does not 214 
add value. 215 

Table 6. Average Removal Percentages without use of Biosorption (n=16) 216 

 tCOD sCOD ffCOD TSS 

WW S200 32% 1% 4% 48% 

WW S300 30% 3% 2% 42% 

WW PS200 57% 20% 0% 65% 

WW PS300 54% 19% -2% 63% 

WW DAF 60% 11% 10% 63% 

4. Conclusions 217 

Adding AS to RW in order to facilitate better primary treatment seems counterintuitive, but it 218 
works. Using biosorption in combination with fine screens and polymer, tCOD removals of 60 per 219 
cent can be achieved, removing both soluble and particulate matter. However, similar removal 220 
percentages are reached by using biofiltration [3] or fine screens with polymer without biosorption, 221 
which means that the extra effort of adding AS does not provide additional carbon diversion. It is 222 
noted, however, that biosorption removes a significant portion of ffCOD, while methods without 223 
biosorption do not. The next comparison must now be drawn between conventional clarifiers and 224 
fine screens with polymer. 225 

Funding: This research received funding from R.M. Towill. 226 

References 227 

1. Kinyua, M.N., et al., The role of extracellular polymeric substances on carbon capture in a high rate activated 228 

sludge A-stage system. Chemical Engineering Journal, 2017. 322: p. 428-434. 229 

2. H.-B. Ding, M.D., A. Erdogan, R. Wikramanayake, P. Gallagher, Innovative Use of Dissolved Air Flotation 230 

with Biosorption as Primary Treatment to Approach Energy Neutrality in WWTPs. Water Practice and 231 

Technology, 2015. 10(1): p. 133-142. 232 

3. Onder Caliskaner, G.T., Brian Davis, Javier Rios, Jessica Hazard, Julia Lund, Eric Lawrence, Darin St. 233 

Germain. Demonstration of Biofiltration as Advanced Primary Treatment. in WEFTEC. 2019. Chicago. 234 

4. Comte, S., G. Guibaud, and M. Baudu, Biosorption properties of extracellular polymeric substances (EPS) 235 

resulting from activated sludge according to their type: Soluble or bound. Process Biochemistry, 2006. 41(4): 236 

p. 815-823. 237 

5. Wei, D., et al., Role of extracellular polymeric substances in biosorption of dye wastewater using aerobic granular 238 

sludge. Bioresource Technology, 2015. 185: p. 14-20. 239 

6. F. Jorand, J.C.B., P. Palmgren, Ph. Nielsen, V. Urbain, J. Manem, Biosorption of wastewater organics by 240 

activated sludges. 1995. 241 



 10 of 10 

 

7. A. Guellil, F.T., J.-C. Block, J.-L. Bersillon, P. Ginestet, Transfer of Organic Matter between Wastewater and 242 

Activated Sludge Flocs. Wat. Res., 2001. 35(1): p. 143-150. 243 

8. Modin, O., et al., Sorption and release of organics by primary, anaerobic, and aerobic activated sludge mixed 244 

with raw municipal wastewater. PLoS One, 2015. 10(3): p. e0119371. 245 

9. N. Antonneau, M.D., B. Johnson, H. El Jerdi, R.W. Babcock Jr., T.P. Wong. Biologically enhanced primary 246 

treatment: A summary of experience from pilot, demonstration, and full-scale systems. in WEF Residuals and 247 

Biosolids Conference. 2018. Phoenix, Arizona, USA. 248 

10. Standard Methods for the Examination of Water and Wastewater. 20th ed. 1999: APHA. 1325. 249 

11. Daniel Mamais, D.J., Paul Prrr, A rapid physical-chemical method for the determination of readily biodegradable 250 

soluble COD in municipal wastewater. Water Research, 1993. 27(1): p. 195-197. 251 

 252 

 

© 2019 by the authors. Submitted for possible open access publication under the terms 

and conditions of the Creative Commons Attribution (CC BY) license 

(http://creativecommons.org/licenses/by/4.0/). 

 253 



Article 1 

Effects of Activated Sludge EPS Composition on 2 

Biosorption 3 

Joachim Schneider 1, Roger Babcock 1,*, Tiow-Ping Wong 1, and Bing Hu 1 4 

1 University of Hawaiʻi at Mānoa; js73@hawaii.edu 5 
* Correspondence: rbabcock@hawaii.edu; Tel.: 808-956-7298 6 

Abstract: Extracellular polymeric substances make up most of the organic matter in activated 7 
sludge, and therefore strongly influence the sludges properties. This paper aims to draw a 8 
connection between the make-up of an activated sludge’s extracellular polymeric substances and its 9 
ability to conduct biosorption when mixed with raw wastewater. Biosorption is a natural process 10 
during which organic matter from a sorbate such as raw wastewater sorbs onto a sorbent such as 11 
activated sludge, a process which can be used during primary wastewater treatment. A positive 12 
correlation was found between the total concentration of extracellular polymeric substances and the 13 
normalized removal of soluble organic matter. It was furthermore postulated that extracellular 14 
polymeric substances, specifically proteins, comprised most of the soluble organic matter removed 15 
during biosorption. Extraction times of 4 or more hours yielded better identification of extracellular 16 
polymeric substances and more consistent ratios between proteins, carbohydrates, humic acids, 17 
DNA, and uronic acids than extraction times of 45 minutes. 18 

Keywords: biosorption; extracellular polymeric substances; cation exchange resin; activated sludge; 19 
primary wastewater treatment 20 

 21 

1. Introduction 22 

Extracellular polymeric substances (EPS) are most commonly defined as a combination of high-23 
molecular-weight secretions from microorganisms, products of cell lysis, hydrolysis of 24 
macromolecules, and adsorbed organic matters from activated sludge (AS). They are described as 25 
having significant influence on the physicochemical properties of microbial aggregates, affecting 26 
their structure, surface charge, flocculation, settling and dewatering properties, and adsorption 27 
ability. EPS can furthermore serve as carbon or energy sources during nutrient shortages and 28 
accelerate the formation of microbial aggregates by binding cells closely [1]. 29 

There is an agreement within literature that more than half of organic matter contained in AS 30 
consists of EPS, but there is no consensus about what exactly constitutes EPS or how best to extract 31 
them. EPS are often grouped into loosely-bound EPS (LB-EPS), tightly-bound EPS (TB-EPS), and 32 
soluble EPS, also referred to as soluble microbial products (SMP). SMP can be extracted by 33 
centrifugation alone, but the extraction of bound EPS requires physical or chemical treatment in order 34 
to be released from the cell matrix before centrifugation [2]. 35 

Biosorption is a biochemical process which occurs naturally when raw, untreated wastewater 36 
(WW) is mixed with AS. In this process, particulate and soluble organic matter contained in the WW 37 
adsorbs onto the AS flocs [3]. It is hypothesized that EPS contained in the AS have large influence on 38 
the biosorption process because of the crucial role that they play in the biosorption of heavy metals 39 
[4], and because it has been shown that properties of the sludge have a larger influence on the 40 
biosorption than WW properties [3]. Given the “sticky” nature of EPS, it is assumed here that a higher 41 
EPS concentration within the AS leads to more biosorption. 42 

2. Materials and Methods  43 

WW and AS were sampled no more than two hours before use and stored at room temperature 44 
during transport. Samples were taken at four different wastewater treatment plants (WWTPs) on the 45 



 2 of 7 

 

island of O‘ahu with varying treatment methods and design capacities. Honouliuli WWTP in Ewa 46 
Beach uses a trickling filter and solid contact process with a design capacity of 38 million gallons per 47 
day (mgpd). Wahiawa WWTP utilizes a membrane bioreactor (MBR) and is designed to treat up to 48 
2.49 mgpd. East Honolulu WWTP in Hawaii Kai and Waimanalo WWTP are both conventional 49 
activated sludge plants with design capacities of 5.2 and 0.6 mgpd, respectively. 50 

The cation exchange resin (CER) method [5] was used to extract EPS from each AS, and 51 
extractions were run for 0.75, 4, and 24 hours. The CER method was selected due to its ubiquity in 52 
literature and its relatively high yields compared to other extraction methods (see Supplementary 53 
Document 2.b). 54 

The extracted EPS were measured using mostly colorimetric methods (see Supplementary 55 
Document 4) according to wastewater literature [6] and specific EPS literature [7] for concentrations 56 
of proteins [8], carbohydrates [9], humic acids [5], DNA using a Qubit 4 Fluorometer, uronic acids 57 
[10], and lipids [11]. See Supplementary Documents 1.b.i-iv for SOPs. 58 

The biosorption and Lab DAF experiments were conducted in accordance with previous studies 59 
[12]. tCOD, sCOD, ffCOD, and TSS were measured based on Standard Methods [13] according to 60 
previous studies [12]. Total dissolved solids (TDS) were measured using Standard Method 2540C 61 
[13]. Volatile dissolved solids (VDS) were measured using Standard Method 2540E [13]. Normalized 62 
biosorption and kCOD were calculated according to previous studies [12]. 63 

3. Results and Discussion 64 

3.1. EPS 65 

500 milliliters (ml) of AS yielded between 200 and 450 ml of settled AS depending on the WWTP 66 
from which it was sampled. It was observed that between the four WWTPs, settleability was inversely 67 
proportional to the TSS concentration of the unsettled AS. 50 ml of settled AS were used in the CER 68 
extraction method, which yielded approximately 40 ml of a yellowish, clear liquid made up of 69 
extraction buffer and EPS in liquid form. All units here are in terms of milligrams per liter [mg l-1] of 70 
this liquid. A master table containing results of all EPS experiments can be found in Supplementary 71 
Document 2.c. 72 

The lipids assay proved not accurate enough for the small concentrations of lipids contained in 73 
the extracted EPS, therefore lipids concentrations were assumed to be negligible as other literature 74 
has assumed before [14]. The sum of the concentrations of the other measured fractions, namely 75 
proteins, carbohydrates, humic acids, DNA, and uronic acids, was therefore assumed as the total EPS 76 
concentration. 45 minutes of CER extraction yielded on average 176.47 mg l-1 of total EPS when AS 77 
from Wahiawa WWTP was used, and between 314.43 and 379.07 mg l-1 when AS from one of the 78 
other three WWTPs was used (see Supplementary Document 3.b.i). It is unknown why Wahiawa 79 
WWTP showed significantly lower total EPS concentrations than the other three treatment plans, but 80 
this may be part of the nature of an MBR plant. Further experiments with other MBR plants should 81 
be conducted for verification. 82 

With EPS from all plants, proteins, carbohydrates, and humic acids made up most of the total 83 
EPS, while DNA and uronic acids constituted minor fractions. This is in agreement with other 84 
literature [7]. It was found that ratios between the EPS fractions are relatively consistent between 85 
different samples of the same plant, and that 4 and 24 hours of extraction yields similar ratios, while 86 
45 minutes of extraction leads to slightly different ratios. It appears that protein extraction occurs 87 
relatively early, while humic acids are extracted relatively late (see Supplementary Document 3.b.ii). 88 
With EPS from all plants, proteins, carbohydrates, and humic acids made up most of the total EPS, 89 
while DNA and uronic acids constituted minor fractions. This is in agreement with other literature 90 
[7]. It was found that ratios between the EPS fractions are relatively consistent between different 91 
samples of the same plant, and that 4 and 24 hours of extraction yields similar ratios, while 45 minutes 92 
of extraction leads to slightly different ratios. It appears that protein extraction occurs relatively early, 93 
while humic acids are extracted relatively late (see Supplementary Document 3.b.ii).  94 



 3 of 7 

 

 95 

Figure 1. EPS Ratios for AS from Waimanalo WWTP 96 

Literature is not in agreement on how total EPS and therefore the effectiveness of the 97 